


 

                           
 

 

 
 

SESHASAYEE PAPER AND BOARDS LIMITED 
PALLIPALAYAM, CAUVERY R.S. P.O 

ERODE 638 007, NAMAKKAL DISTRICT 
Unit: Erode 

 
 
 
 
 
 
 

ENVIRONMENTAL STATEMENT  
2023-24 

 
 
 
 
 
 
 
 
 
 

SEPTEMBER 2024 



 INDEX 

 

Sl.      
No. 

Subject Page Nos. 

   
1 Part A - General Information 1 
   

2 Part B - Water and Raw Material Consumption 2 
   

3 Part C - Pollution Discharged to Environment 3 & 4 
   

4 Part D - Hazardous Wastes 5 
   

5 Part E - Solid Wastes 6 
   

6 Part F - Mode of Disposal of Solid Wastes/                      
Hazardous Wastes 

7 

   
7 Part G - Pollution Abatement Measures 8 - 14 
   

8 Part H -  Additional Measures / Investment          
Proposals for Pollution Abatement 

14-16  

   
9 Part I - Any Other Relevant Particulars 17- 32 
   

 
 

 
 
 
 
 
 
 

 
 
 
 
 



 1

FORM V 

(See rule 14) 
 

Environmental Statement for the Financial Year ended 31st March 2024 
 
 

PART A 
 

(i) Name and address of the       
owner/occupier of  the   
industry operation or 
process 

: 
 
 
 
 
 

GANESH BALAKRISHNA BHADTI 
Director (Operations) 
Seshasayee Paper and Boards Limited 
Pallipalayam, 
Cauvery R.S.P.O 
Erode 638 007 
Namakkal District 

    
(ii) Industry Category : Red 

    
(iii) Production Capacity - Units : 1,65,000 tonnes / annum  

    
(iv) Year of Establishment : 1962 

    
(v) Date of last Environmental 

Statement submitted 
: 25 09 2023 (for 2022-23) 

    
    
    

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 2

 
PART B 

 
(i) Water Consumption:                                                        Kl/day 

 
 Total water 

consumption  
of which  

: 28004 

    
 a) Process : 19889 
    
 b) Cooling : 1678 
    
 c) Domestic : 6437 

 
Name of Products: Process water consumption per unit of 

product (t) 
    
  During the          

previous financial     
year 2022-23 

(1) 

During the              
current financial              

year 2023-24 
(2) 

    
1 Paper and Paper Boards of all 

varieties 
 

42.2 kl 
 

43.0 kl 
 
(ii) Raw Materials Consumption: 
 

Name of raw 
materials* 

Name of product Consumption of raw materials            
per unit of output (t) 

 
During the      

previous financial     
year 2022-23 

During the 
current financial 

year 2023-24 
      

1  Wood )  Paper and  2.09 1.96 
2  Market Pulp )  Paper Boards 0.00 0.00 
3  Bagasse )  of all 0.22 0.24 
4 Waste Paper       )  varieties 0.02 0.03 
5 Bamboo ) 0.00 0.00 

 

(*) Industry may use codes if disclosing details of raw material would violate 
contractual obligations. Otherwise, all industries have to name the raw materials 
used. 

 
 
 
 



 3

 
PART C 

Pollution discharged to environment/ unit of output 

(Parameters as specified in the consent issued) 
 

Pollutants Quantity of 
pollutants 
discharged 
(mass/day) 

2023-24 

Concentration of pollutants   discharged 
(mass/volume) 

(Outlet of Secondary Biological Effluent 
Treatment System based on Activated Sludge 

Process* & ESPs ) 

Percentage 
of 

variation 
from 

prescribed 
standards 

with 
reasons 

     
a) Treated 

Water 
 
 
  

19405 m3 
per day 

(volume)  

Extract from the Analysis Report of 
Advanced Environmental Laboratory, Tamil 
Nadu Pollution Control Board, Salem, for the 
period April 2023 to March 2024, enclosed - 
Enclosure 1 

Within the 
standards  

 
** 

     
 Parameters Kg/d ppm   
 TSS 721.9 37.2   

 TDS 26047.3 1342.3   
 Chlorides 8221.9 423.7   
 Sulphates 3838.3 197.8   
 BOD 333.8 17.2 (max)  
 COD 3372.6 173.8 (max)  
     

b) Air  Ambient Air Quality and Stack Monitoring 
Survey Analysis Reports of Advanced 
Environmental Laboratory, Tamil Nadu 
Pollution Control Board, Salem, enclosed - 
Enclosures 2 & 3 

Within the 
standards  

 
*** 

     
 Parameters Kg/d    mg/Nm3  

 SPM 33.53 27.0 (Lime Kiln)  

 SPM 104.35 71.5 (Chemical Recovery Boiler)  
 SPM 74.38 21.5 (Captive Power Plant-CPP)  

  
(*) We have installed - HDPE Lined Anaerobic Lagoon, Pith / Screw Presses, 
Primary Clarifier, Vacuum Belt Filters (2 Nos), Clariflocculator one number for 
coloured 1-3 Paper Machines effluent and another one for 4&5 Paper Machines 
white water recycling, Aeration Basin with 12 Surface Aerators of 50 hp each, 
Secondary Clarifier, Sludge Thickener and Decanter Centrifuge (Secondary 
Biological Effluent Treatment System, based on Activated Sludge Process). 



 4

   
 (**) Our treated waste water continues to be utilized on land for irrigation 
purposes in about 2140 acres of dry and barren lands, mostly of sandy loam soil. 
Our final treated wastewater (Secondary Clarifier Outlet) complies with the inland 
surface water discharge standards prescribed.  

 
We have installed online continuous monitoring system for the effluent 
parameters - Flow, pH, TSS, BOD & COD and the same is connected to Care Air 
Centre, Chennai. 
 
A new sewage treatment plant is installed for treatment and used for plantation 
inside the mill.   
 
(***) We have installed electro-static precipitators (ESPs) in all the stacks 
attached to the Boilers. The Ambient Air Quality and Stack Monitoring Surveys 
conducted by Advanced Environmental Laboratory, Tamil Nadu Pollution Control 
Board, Salem from 11 08 2023 to 12 08 2023 and from 09 01 2024 to 10 01 2024, 
indicate compliance with prescribed standards in this regard. 
 
We have installed an online continuous monitoring system for the parameters -
SPM, SO2 & NOX, and the same is connected to Care Air Centre, Chennai. 
 
Two CAAQMS stations are installed up and downstream direction and the same 
is connected to Care Air Center, Chennai 
 
Hence the question of variation of concentration from prescribed standards does 
not arise. 
 
c) The Ambient Noise Level Surveys (at Boundary Line & Inside the plant) 
conducted by Advanced Environmental Laboratory, Tamil Nadu Pollution Control 
Board, Salem from 11 08 2023 to 12 08 2023 and from 09 01 2024 to 10 01 2024 
indicate compliance of prescribed standards in this regard. Copies of the said 
reports are enclosed. Enclosures 2 & 3. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 



 5

PART D 
 

Hazardous Wastes 
 

(As specified under the Hazardous Wastes (Management, Handling & 
Transboundary  Movement) Rules, 2016 

 
Hazardous Wastes  Total Quantity (As such) 

    
Description Quantity During the 

previous financial 
year 2022-23 

During the 
current financial 

year 2023-24 
    
(a)  From process:               

Used/ Spent Oil               
Category 5.1 

7.5 
T/Annum 

7.438 t/annum 
i.e 20.38 kg/day 

7.442 t/annum 
i.e 20.33 kg/day 

(b)  ETP Chemical sludge 
from waste water 
treatment 

       Category 35.3 

36000 
T/Annum 

30803 
84.3 t/day 

22153.63 
60.54 BD t/day 

(c)  Spent chemicals 
      Category 32.1 

24000 
T/Annum 

16701 t/annum  
45.75 t/day 

17752.74t/annum 
48.5 BD t/day 

 
(d)  Empty 

barrels/containers/li
ners contaminated 
with hazardous 
chemicals /wastes 

       Category – 33.1 

3.75 
T/Annum 

1.58 t/annum  3.00 t/annum 

(e)  Spent ion exchange 
resin containing 
toxic metals 

       Category – 35.2 

3 T/Annum Nil 2.7 t/annum 

 
 

 
 
 
 
 
 
 
 
 
 
 



 6

PART E 
 

SOLID WASTES 
 

 
 Total Quantity 
   

Description During the  
previous  

financial year      
2022-23 

During the  
current  

financial year       
2023-24 

   
      From process (Solid in BD)   
   
   
     1  Cinder (Fly ash)    47.18 t/day 47.66 t/day 
   
   

   
   
     
    
      1 Quantity Disposed / Reused 

within the unit  
(i) Cinder to Cement Industries and 

also used for making hollow blocks 
/ compressed bricks  

  
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 



 7

PART F 
 

Please specify the characteristics (in terms of concentration and quantum) of 
hazardous as well as solid wastes and indicate disposal practice adopted for both 
these categories of wastes: 
 

Solid Wastes Quantity/day Disposal Method 
   

1) Cinder 47.66 t/day To Cement Industries and also used 
for making hollow blocks / 
compressed bricks  

   

Hazardous Wastes   
   

1) Used / Spent Oil 20.33kg/day Used internally as Lubricant in 
chains and conveyors and balance 
quantity disposed to TNPCB 
Authorized Recycler.  

   
2) Filter Cake (ETP 
Sludge) 

60.54 BD t /day To Board Making units 

   
3) Spent chemicals - 
Lime Sludge 

48.5 BD t/day To Cement Industries 

   
4) Empty 
barrels/containers/line
rs contaminated with 
hazardous chemicals 

3.0  t/annum Generation, Collection, Storage, and 
send to TNPCB Authorized Utiliser for 
decontamination 

   
5) Spent ion exchange 
resin containing toxic 
metals 

2.7 t/annum Generation, collection, Storage and 
utilised for Energy Recovery in its 
Captive Boiler as per SOP issued by 
CPCB in December 2020 

Characterizations of Solid Wastes / Hazardous Wastes: 
 

(a) Lime Sludge  : Semi-solids - In-organic in nature - about 40% 
solid content - mostly Calcium Carbonate 

(b) Cinder : Semi-solids - In-organic in nature - about 60% 
solid content 

(c) Filter Cake : Semi-solids - about 20% solid content of which 
Organics 60% and In-organics 40% 

(d) Used / Spent Oil : Mineral Oil - 99%, Antioxidant /Antifoam PPD - 
1% ; Flash Point - C.COC 200 min 

 



 8

 
 PART G 

 
Impact of the pollution control measures taken on conservation of natural 
resources and consequently on the cost of production: 
 
(a) Innovative Irrigation Scheme using Treated Waste Water - “Waste into 

Wealth”: 
 
By using the treated waste water for irrigation, the following unique and 
distinctive advantages are derived: 
 
(i) Discharge of treated wastewater into river avoided. 

(ii) About 2140 acres of dry and barren lands, mostly of sandy loam soil, 
converted into cultivable wet lands - (Conversion of dry lands into wet 
& cultivable lands). 

(iii) Up- liftment of Rural Economy - Improvement in the standard of living 
of the local farmers due to increased agricultural income and 
substantial enhancement in the value of their land holdings. 

(iv) Development of vast “Green Belt” in and around our mill. 

(v) Use of large volume of Bagasse as raw material for paper making has 
reduced the use of bamboo and wood, thereby preserving natural 
forest resources - improving the Green Cover and Ecological Balance. 

(vi) Use of large volume of Bagasse as raw material for paper making has 
reduced the consumption of input chemicals and alkali load in 
wastewater, thereby further improving the quality of wastewater. 

 
(b) Waste Water Recycled & reused: ( Paper Machine Effluent Recycled - PER)  

 
Waste water from Paper Machine Section constituting about 30% of the total 
quantity of wastewater generated, is recycled, treated and reused within the 
mill.  Apart from this, the Company has implemented various other 
wastewater recycling and water conservation measures as detailed in (d) (5) 
below, resulting in a significant reduction in the quantity of freshwater 
drawal from the river and the consequential reduction in the quantity of 
wastewater generation and discharge. 
 

(c) Studies by Tamil Nadu Agricultural University: (TNAU) 
 

Under a Corpus Fund-derived Endowment Scheme, the Department of 
Environmental Sciences, Tamil Nadu Agricultural University, Coimbatore 
(TNAU), is continuously studying the impact of irrigation scheme using our 
treated wastewater, on Soil and Ground Water. Enclosure – 4, 5 & 6  
 



 9

 
(d) Sustainable Development Measures: 

 
1. Cleaner Production Technology: 
 

This technology has been introduced with a view to minimize pollution 
load at the source itself instead of the end of pipeline method, by 
reducing the consumption of water, energy, raw materials, fuels, 
chemicals, etc. This system has also facilitated the Company to optimize 
the usage of all these resources. 

  
2. Housekeeping and Safety: 
 

The Company attaches paramount importance to House Keeping and 
Safety within the mill premises. All the sections in the mill have been 
grouped into various zones and periodical inspections are being carried 